FCC Test Report (WLAN)

Report No.: RF190716E01-6
FCC ID: J9C-QCNFA524
Test Model: QCNFA524
Received Date: July 16, 2019
Test Date: Sep. 09 to Nov. 11, 2019

Issued Date: Nov. 15, 2019

Applicant: Qualcomm Technologies, Inc.

Address: 5775 Morehouse Drive, San Diego, CA 92121-1714

Issued By: Bureau Veritas Consumer Products Services (H.K.) Ltd., Taoyuan Branch
Hsin Chu Laboratory

Lab Address: E-2, No.1, Li Hsin 1st Road, Hsinchu Science Park, Hsinchu City 300,

Taiwan
Test Location : E-2, No.1, Li Hsin 1st Road, Hsinchu Science Park, Hsinchu City 300,
Taiwan
FCC Registration / 723255 / TW2022

Designation Number:

Wy
\\\\\ | Iy,

o
’{, ///—Q\\\}\ T'esting Laberatory
7/ A\ 2022
ZTARR 2022

This report is for your exclusive use. Any copying or replication of this report to or for any other person or entity, or use of our name or trademark, is permitted
only with our prior written permission. This report sets forth our findings solely with respect to the test samples identified herein. The results set forth in this
report are not indicative or representative of the quality or characteristics of the lot from which a test sample was taken or any similar or identical product
unless specifically and expressly noted. Our report includes all of the tests requested by you and the results thereof based upon the information that you
provided to us. You have 60 days from date of issuance of this report to notify us of any material error or omission caused by our negligence, provided,
however, that such notice shall be in writing and shall specifically address the issue you wish to raise. A failure to raise such issue within the prescribed time
shall constitute your unqualified acceptance of the completeness of this report, the tests conducted and the correctness of the report contents. Unless specific
mention, the uncertainty of measurement has been explicitly taken into account to declare the compliance or non-compliance to the specification. The report
must not be used by the client to claim product certification, approval, or endorsement by TAF or any government agencies.

Report No.: RF190716E01-6 Page No. 1/378 Report Format Version: 6.1.1




Table of Contents

R [T T = oY 4 o] I =T oTo Y o IR PPPPPPPPPPPNt 4
1 Certificate Of CONTOIMITY ...eii ittt s et e e e nbn e e e e nnenas 5
2 SUMMArY Of TEST RESUILS ..t e e e e e s et e e e e e e e s e bnraeeeaaeeeas 6
2.1 Measurement UNCEIAINTY .......ccuiiiiiiie e e i s it e e e e e e s e e e e e s e st r e e e e e e s e ssas b e e e e e eeeesasnnstaaaeeeaeeesaannrennnees 6
P22 (oo 1 Tot= Vo] T L= oto] o [ PSSP PPRI 6
3 General INformMatioN ... 7
3.1  General Description of EUT (WLAND) .ocooii it e e s sttt e e e e e s st e e e e e e e s s nnntnran e e e e e s e snnrnnneees 7
T2 B =YY od o o g 0 Y 1 1= ] - ST 9
3.3 DeSCription Of TESE MOUES ....ccceeiiiiiiiiiiee e s e e e e e s e s e e e e e e s s s a b e e e e e e e e e sasnntenaeeeeeesaannnes 10
3.3.1 Test Mode Applicability and Tested Channel Detalil...........cccceeoviiiiiiiiiie e 11
3.4 Duty CyCle Of TESE SIgNA ...eeeiieiiiiiiiiiiiie e e e e e s e e e e e e e s e st e e e eeessssnntanaeeeeeesaannes 14
3.5  Description Of SUPPOIt UNILS .......cuuiiiiiiie e ce e e e e e e s s s e e e e e e e s s st e e e e e e e e s s s snnbaneeeeeeesannnes 16
3.5.1 Configuration of System UNder TeSt ........ccoiv i 17
3.6  General Description of Applied Standards .............coo oo 18
4 TESt TYPES ANA RESUILS eeeiiiiiiii ittt e e e e e e s et e e e e e e e e sannbereeeeaeeseennntneeees 19
4.1 Radiated Emission and Bandedge Measurement (Radiated Versus Conducted)............................ 19
4.1.1 Limits of Radiated Emission and Bandedge Measurement ............ccccooe i, 19
4.1.2 TeSEINSITUMENIS ...t e e e e e e e e e e e e e e e e e e e e aeeeas 20
4.1.3 TESE PIOCEAUIES......ceiiiiiii ittt e e ettt e e e e e s et bbbttt e e e e e s e a bbb et et e e e e e s anbbbe e e e e e e e e sannbbbneeaaeeeeas 21
4.1.4 Deviation from TeSE STANUAIT .........ooiiieiiiiie e e e e e e s e ab e e e e aeeeas 22
O T 1 =1 ST = LU | o P PSP PTPPP RPNt 23
4.1.6 EUT Operating CoNAItIONS........coooiiiiiieee e 24
4.1.7 Test Results (Radiated MeaSUIEMENT) .......ccceeiiiiiii e 24
4.1.8 Test Results (Conducted MeasUrEMENT) ........ccoiiiii i 88
4.2  Conducted EmISSION MEASUIEIMENT .......ceiiiiiiiiiiiiiie et ettt e e e e et r e e e e e e s enbnbreeeeeeaeas 273
4.2.1 Limits of Conducted EmiSSiON MEASUIEMENT .........ciiiiiiiiiiiiiiiieee ettt e et e e e e e e e e 273
4.2.2 TeSEINSITUMENIS ... e 273
4.2.3 TESEPIOCEAUIES......ciiiiiiiiite ettt ettt e e e oottt et e e e e e s e a b bbb e et e e e e e s e abbb bt e e e e e e e aannbabaeeeaaeeeas 274
4.2.4 Deviation from TeSt STANUAIT ........oooeiiiiiiiiee e e e b e e e e e e e 274
I =TS ST = 1 F | o OSSP 274
4.2.6 EUT Operating CoNAItiONS........ccooiiiiiiiieeeee e 274
A.2.7 TESERESUILS ...ttt oottt e e e e s e b bbbt et e e e e e e e bbb et e e e e e e e e nnbabreeaeaeaeas 275
4.3  6dB Bandwidth MEASUIEIMENT ..........uiiiiiiiie ettt e e et e e e e e e e enbabreeeeeeeeas 277
4.3.1 Limits of 6dB Bandwidth MEaSUIEMENT..........ccuuiiiiiiie ittt e e e e 277
A =1 ST = 1 F | o PP 277
4.3.3 TeSEINSIUMENIS ... 277
A.3.4 TESEPIOCEAUIE .....eeiiiiiiiiette ettt ettt e e e oottt e e e e e s e abb b b e et e e e e e s e abbb et e e e e e e e aannbbbeeeeeaeeaas 277
4.3.5 Deviation from TeSt STANUAIT .........coeeiiiiiiie e e e e e e e e e 277
4.3.6 EUT Operating ConditiONS........ccooiiiiiiiieeee e 277
A.3.7 TESE RESUIL ...ttt oottt e e e e e e bbbt e e e e e e e s et bbb et e e e e e e e nbabreeeaeeaeas 278
4.4  Conducted Output POwer MeasuUremMeENt...........cooeeiiiiii i, 284
4.4.1 Limits of Conducted Output Power Measurement ...........cccooeeieeiiiiiiiee e, 284
A =TS ST = L F | o PP 284
T B LTS A [ S 1 U] 41T 1 RSP PR 284
444 TESEPIOCEAUIES......ccc e 284
4.4.5 Deviation from Test Standard ... 284
4.4.6 EUT Operating CONAILIONS.......cciiiiiiiiiiiiiieie ettt ettt et e e e e st bbb e e e e e e e e s e nbbbeeeeaaeeeaannabaeeeaaaaaas 284
447 TESLRESUIS ... 285
4.5  Power Spectral Density MEASUIEIMENT. ........oiiiuiiiiiiiie ettt a et e e e e e e enbareeeeaaeaeas 294
4.5.1 Limits of Power Spectral Density MEaSUIEMENT .........coiiiuuiiiiiiieaiiiiiiiee et e e eeea e 294
4.5.2 TESE SEIUP ... 294
4.5.3 TeSTINSITUMENTS ...ttt e e e e et e e et r e s e e et e e e te bt e e e aeeeestana s e eeeaeeentnnnaes 294
4.5.4 TESELPIOCEAUIE ... 294

Report No.: RF190716E01-6 Page No. 2 /378 Report Format Version: 6.1.1




45,5 Deviation from Test Standard ..o 294
RN ST =L U @] o =T =4 o [ 0] o T 11 o) U 294
A5.7 TESERESUIS ..o 295
4.6  Conducted Out of Band EmIiSSion MeasSUrEMENt...........cocoevviiiiiiiiiiieeeeeeeeeeeeeeeeeeeeeeeeeeeeeee 303
4.6.1 Limits of Conducted Out of Band Emission Measurement............cccceeeveeeeiiiiieeeeeeeeeeeeeeeeeeeeeeeeee 303
G A 1 =1 ST = U | o ST PUPPPTPTPT 303
4.6.3 TS INSIIUMEBNTS ...t e e e et e e et e e e et e e e et e e e e ta e e e e ata e e eennn e e etnnaeeeatneeennnnaareen 303
4,6.4 TESEPIOCEAUIE ... 303
4.6.5 Deviation from Test Standard ............ooooveiiiiiiiii 303
4.6.6 EUT Operating CONILION .......ceiiiiiiiiiiiiiieeie e e sssiiieee e e e e e s s st e e e s e e e ssstata e e e e aeessanntntaneeeeeessannnnnaneeaaeenas 303
4,6.7 TESERESUIS ....coeeeeieeeeee e 303
5 Pictures Of TeST AITANGEMENTS .. ..ottt e e e ettt e e e aab e e e anbe e e e e annes 368
Appendix A — Information of the Testing Laboratories . .......c..uuiiiiiiiiiii e 369
6 Appendix B — Radiated EmMiSSioNn MEASUTIEMENT ........cociiiiiiiiiiiiie ittt 370
6.1.1 Limits of Radiated EMISSION MEASUIEMENL .........uuiiiiiiiiiiiiiiie e e e e e et e e e e e e ees e e e e e e e eeeanes 370
T 1T 1 ] (01 1= 371
0 G T =TS o o Tt =T (U =TSSP PPPTRN 372
6.1.4 Deviation from TeSt StANUAIU ..........ooviiiiiiiii e e e e et s e e e e e e sas e e e eeeeeesenes 372
LT ST =TS BT (U o T PRSPPI 373
6.1.6 EUT Operating CONGItIONS..........uuuuuuiiiiiiii s 373
0 A =TS A 2 L= TS U (SR PPPTRN 374

Report No.: RF190716E01-6 Page No. 3/378 Report Format Version: 6.1.1




Release Control Record

Issue No.

Description

Date Issued

RF190716E01-6

Original release.

Nov. 15, 2019

Report No.: RF190716E01-6

Page No. 4 /378

Report Format Version: 6.1.1




1 Certificate of Conformity

Product: Wi-Fi6+ BT 5.1 M.2 1216 Module
Brand: Qualcomm
Test Model: QCNFA524
Applicant: Qualcomm Technologies, Inc.
Test Date: Sep. 09 to Nov. 11, 2019

Standards: 47 CFR FCC Part 15, Subpart C (Section 15.247)
ANSI C63.10: 2013

The above equipment has been tested by Bureau Veritas Consumer Products Services (H.K.) Ltd.,
Taoyuan Branch, and found compliance with the requirement of the above standards. The test record, data
evaluation & Equipment Under Test (EUT) configurations represented herein are true and accurate accounts

of the measurements of the sample’s EMC characteristics under the conditions specified in this report.

4 - o ~T1. '4}-';! )
Prepared by : {_\A W b 'L l-L' d 7/ . Date: Nov. 15, 2019
Phoenix Huang / Specialist /

Approved by : , Date: Nov. 15, 2019

Clark Lin / Technical Manager
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2  Summary of Test Results

47 CFR FCC Part 15, Subpart C (Section 15.247)

FCC
Test Item Result Remarks
Clause
Meet the requirement of limit.
15.207 AC Power Conducted Emission PASS Minimum passing margin is -10.54dB
at 0.58359 MHz.
igggg; Radiated Emissions and Band Edge Meet the requirement of limit.

. Measurement PASS Minimum passing margin is -3.1dB at
15.247(d) 2483.51 MHz, 2485.03 MHz
15.247(d) Antenna Port Emission PASS Meet the requirement of limit.

15.247(a)(2) 6dB bandwidth PASS Meet the requirement of limit.
15.247(b) Conducted power PASS | Meet the requirement of limit.
15.247(e) Power Spectral Density PASS Meet the requirement of limit.
15.203 Antenna Requirement PASS Antenna connector is i-pex (MHF2) not
a standard connector.
Note:

Determining compliance based on the results of the compliance measurement, not taking into account

measurement

instrumentation uncertainty.

2.1 Measurement Uncertainty

Where relevant, the following measurement uncertainty levels have been estimated for tests performed on
the EUT as specified in CISPR 16-4-2:

Expanded Uncertainty

Measurement Frequency (k=2) ()
Conducted Emissions at mains ports 150kHz ~ 30MHz 1.8dB
Conducted Emissions - 3.1dB
Radiated Emissions up to 1 GHz SkHz ~ 30MHz 3.0dB
30MHz ~ 1GHz 4.9dB
1GHz ~ 6GHz 5.1dB
Radiated Emissions above 1 GHz 6GHz ~ 18GHz 4.9dB
18GHz ~ 40GHz 5.2dB

2.2 Madific

There were no modifications required for compliance.

ation Record
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3 General Information

3.1 General Description of EUT (WLAN)

Product Wi-Fi 6 + BT 5.1 M.2 1216 Module
Brand Qualcomm
Test Model QCNFA524

Status of EUT

ENGINEERING SAMPLE

Power Supply Rating

3.3Vdc from host equipment

Modulation Type

CCK, DQPSK, DBPSK for DSSS

64QAM, 16QAM, QPSK, BPSK for OFDM

256QAM for OFDM in 11ac mode and VHT20/40 in 2.4GHz mode
1024QAM for OFDMA in 11ax HE mode

Modulation Technology

DSSS, OFDM, OFDMA

Transfer Rate

802.11b: up to 11Mbps
802.11a/g: up to 54Mbps
802.11n: up to 300Mbps
802.11ac: up to 866.7Mbps
802.11ax: up to 1201.0Mbps

Operating Frequency

2.4GHz: 2.412 ~ 2.472GHz
5GHz: 5.18~ 5.24GHz, 5.26 ~ 5.32GHz, 5.5 ~ 5.72GHz, 5.745 ~ 5.825GHz

Number of Channel

2.4GHz:

802.11b, 802.11g, 802.11n (HT20), VHT20, 802.11ax (HE20): 13
802.11n (HT40), VHT40, 802.11ax (HE40): 9

5GHz:

802.11a, 802.11n (HT20), 802.11ac (VHT20), 802.11ax (HE20): 25
802.11n (HT40), 802.11ac (VHT40), 802.11ax (HE40): 12
802.11ac (VHT80), 802.11ax (HE80): 6

Output Power

2.4GHz: 717.852mwW

5.18 ~ 5.24GHz: 212.001mW
5.26 ~5.32GHz: 212.131mW
5.5 ~5.72GHz: 162.037mW
5.745 ~ 5.825GHz: 206.482mW

Antenna Type

Refer to section 3.2

Antenna Connector

Refer to section 3.2

Accessory Device

NA

Data Cable Supplied

NA

Report No.: RF190716E01-6
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Note:

1. This device of WLAN (2.4GHz & 5GHz U-NII-1 Band) can support hotspot mode.

2. The EUT incorporates a MIMO function:

2.4GHz Band

MODULATION MODE TX & RX CONFIGURATION
802.11b 2TX 2RX
802.11g 2TX 2RX
802.11n (HT20) 2TX 2RX
802.11n (HT40) 2TX 2RX
VHT20 2TX 2RX
VHT40 2TX 2RX
802.11ax (HE20) 2TX 2RX
802.11ax (HE40) 2TX 2RX

802.11ax
(RU26/52/106/242/484) 2TX 2RX
5GHz Band

MODULATION MODE TX & RX CONFIGURATION
802.11a 2TX 2RX
802.11n (HT20) 2TX 2RX
802.11n (HT40) 2TX 2RX
802.11ac (VHT20) 2TX 2RX
802.11ac (VHT40) 2TX 2RX
802.11ac (VHT80) 2TX 2RX
802.11ax (HE20) 2TX 2RX
802.11ax (HE40) 2TX 2RX
802.11ax (HE80) 2TX 2RX

802.11ax

(RU26/52/106/242/484/996) 2TX 2RX

Note:

1. The EUT support Beamforming and non-beamforming mode, therefore both mode were investigated and
the worst case scenario was identified. The worst case data (Beamforming mode) were presented in test

report.

2. The modulation and bandwidth are similar for 802.11n mode for 20MHz (40MHz), 802.11ac mode for
20MHz (40MHz) and 802.11ax mode for 20MHz (40MHz), therefore investigated worst case to
representative mode in test report. (Final test mode refer section 3.3.1)

3. Simultaneously transmission condition.

Condition Technology
1 WLAN (2.4GHz) WLAN (5GHz)
2 WLAN (5GHz) Bluetooth

Note: The emission of the simultaneous operation has been evaluated and no non-compliance was found.

4. The device of WLAN (2.4GHz) and Bluetooth technology can't transmit simultaneously, it was used timely
shared coexistence technology.

5. The above EUT information is declared by manufacturer and for more detailed features description,
please refers to the manufacturer's specifications or user's manual.
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3.2 Description of Antenna

The antenna gain was declared by client; please refer to the following table:

Cable
.| Frequency range Cable Loss Connector
Ant. No. Brand Model Antenna Net gain . Ant. Type Length
(GHz) (dBi) Type
(mm)
3.00 2.4~2.4835 1.15
2.56 5.15~5.35 1.70 )
1 WNC |81.EBJ15.005 PIFA i-pex(MHF2) | 300
4.76 5.47~5.725 1.74
4.76 5.725~5.850 1.79
3.62 2.4~2.4835 1.15
3.08 5.15~5.35 1.70 )
2 WNC |81.EBJ15.005 PIFA i-pex(MHF2) | 300
331 5.47~5.725 1.74
2.42 5.725~5.850 1.79

Note: 1. Above antenna gains of antenna are Total (H+V).

Following antenna combination(s) was (were) selected as representative mode for test or evaluate in this

report as listed.

2400~2483.5MHz:

Transmitter 2.4GHz Gain with |2.4GHz Cable| Connector | Cable Length
L Brand Model Ant. Type .
Circuit cable loss (dBi) Loss (dB) Type (mm)
Chain (0)+(1) WNC 81.EBJ15.005 PIFA 3.62 1.15 i-pex(MHF2) 300
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3.3 Description of Test Modes

13 channels are provided for 802.11b, 802.11g, 802.11n (HT20), VHT20 and 802.11ax (HE20):

Channel Frequency Channel Frequency
1 2412MHz 7 2442MHz

2 2417MHz 8 2447MHz

3 2422MHz 9 2452MHz

4 2427MHz 10 2457MHz

5 2432MHz 11 2462MHz

6 2437MHz 12 2467MHz

13 2472MHz

9 channels are provided for 802.11n (HT40), VHT40 and 802.11ax (HE40):

Channel Frequency Channel Frequency
3 2422MHz 7 2442MHz

4 2427MHz 8 2447MHz

5 2432MHz 9 2452MHz

6 2437MHz 10 2457MHz

11 2462MHz

Report No.: RF190716E01-6
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3.3.1 Test Mode Applicability and Tested Channel Detail
EUT APPLICABLE TO
CONFIGURE DESCRIPTION
MODE RE>1G RE<1G PLC APCM
- \ \ v v -
Where RE21G: Radiated Emission above 1GHz & RE<1G: Radiated Emission below 1GHz

Bandedge Measurement
PLC: Power Line Conducted Emission

Radiated Emission Test (Above 1GHz):

APCM: Antenna Port Conducted Measurement

X] Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates, RU configurations and antenna ports (if EUT with antenna
diversity architecture).

X] Following channel(s) was (were) selected for the final test as listed below.

Available Tested Modulation Modulation Data Rate ) .
Mode RU Configuration
Channel Channel Technology Type Parameter
1,6, 11, -
802.11b 1to 13 DSSS DBPSK 1Mb/s
12,13
1, 2, 6,10, -
802.11¢g 1to 13 OFDM BPSK 36Mb/s
11, 12,13
1, 2,6, 10, -
VHT20 1to 13 OFDM BPSK MCS4
11, 12,13
3,4,6,8, -
VHT40 3toll OFDM BPSK MCS4
9,10, 11
1, 2,6, 10, -
802.11ax (HE20) 1to 13 OFDM BPSK MCS4
11, 12,13
3,4,6,8, -
802.11ax (HE40) 3to 11 OFDM BPSK MCS4
9,10, 11
Mode Available Tested Modulation | Modulation | Data Rate RU Configuration
Channel Channel Technology Type Parameter RU26 RU242
1 26/0
2 26/0
6 26/4
20MHz Preamble 1to 13 10 OFDMA BPSK MCS4 26/8 242/61
11 26/8
12 26/8
13 26/8
e Available Tested Modulation | Modulation | Data Rate RU Configuration
Channel Channel Technology Type Parameter RU484
3,4,6,8,
40MHz Preamble 3to 1l 9 10 11 OFDMA BPSK MCS4 484/65
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Radiated Emission Test (Below 1GHz):

X] Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates, RU configurations and antenna ports (if EUT with antenna
diversity architecture).

X Following channel(s) was (were) selected for the final test as listed below.

Available Tested Modulation Modulation Data Rate . .
Mode RU Configuration
Channel Channel Technology Type Parameter
802.11g 1to 13 6 OFDM BPSK 36Mb/s -

Power Line Conducted Emission Test:

X] Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates, RU configurations and antenna ports (if EUT with antenna
diversity architecture).

X Following channel(s) was (were) selected for the final test as listed below.

Available Tested Modulation Modulation Data Rate . .
Mode RU Configuration
Channel Channel Technology Type Parameter
802.11g 1to 13 6 OFDM BPSK 36Mb/s -

Report No.: RF190716E01-6
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Antenna Port Conducted Measurement:

X This item includes all test value of each mode, but only includes spectrum plot of worst value of each
mode.

X] Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates, RU configurations and antenna ports (if EUT with antenna
diversity architecture).

X Following channel(s) was (were) selected for the final test as listed below.

Available Tested Modulation Modulation Data Rate ) .
Mode RU Configuration
Channel Channel Technology Type Parameter
1,611,
802.11b 1to 13 DSSS DBPSK 1Mb/s -
12,13
802.11 1to 13 12,610, OFDM BPSK 36Mb/
9 11, 12, 13 S ;
VHT20 1to 13 126,10, OFDM BPSK MCS4
11, 12,13 i
VHT40 3toll 3,4,6,8, OFDM BPSK MCS4
9,10, 11 i
802.11ax (HE20 1to13 12,610 OFDM BPSK MCS4
Lax (HE20) 11, 12, 13 ;
802.11ax (HE40 3to 1l 3.4.6.8, OFDM BPSK MCS4
Lax (HE40) 9,10, 11 :
. . . RU Configuration
Available Tested Modulation Modulation Data Rate
Mode RU RU
Channel Channel Technology Type Parameter RU26 | RU52
106 242
1 26/0 52/37 |106/53
26/0 52/37 |106/53
6 26/4 52/38 | 106/53
20MHz Preamble 1to 13 10 OFDMA BPSK MCS4 26/8 52/40 |106/54 | 242/61
11 26/8 52/40 |106/54
12 26/8 52/40 |106/54
13 26/8 52/40 |106/54
Mode Available Tested Modulation | Modulation | Data Rate RU Configuration
Channel Channel Technology Type Parameter RU484
3,4,6,8,
40MHz Preamble 3to 11 9 10 11 OFDMA BPSK MCS4 484/65
Test Condition:
) ) o Input Power
Applicable To Environmental Conditions Tested By
(System)
RE>1G 22deg. C, 71%RH Jeff Lee
120Vac, 60Hz
25deg. C, 69%RH Andy Ho
RE<1G 22deg. C, 71%RH 120Vac, 60Hz Jeff Lee
PLC 24deg. C, 75%RH 120Vac, 60Hz Andy Ho
APCM 25deg. C, 60%RH 120Vac, 60Hz Robert Cheng
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3.4 Duty Cycle of Test Signal

If duty cycle of test signal is = 98 %, duty factor is not required.
If duty cycle of test signal is < 98%, duty factor shall be considered.

802.11b: Duty cycle = 0.687/0.712 = 0.965, Duty factor = 10 * log( 1/Duty cycle) = 0.16

802.11g: Duty cycle = 0.345/0.947 = 0.947, Duty factor = 10 * log( 1/Duty cycle) = 4.39

VHT20: Duty cycle = 5.425/5.464 = 0.993

VHT40: Duty cycle = 5.422/5.463 = 0.992

802.11ax (HEZ20): Duty cycle = 5.439/5.483 = 0.992

802.11ax (HE40): Duty cycle = 5.438/5.473 = 0.994

20MHz Preamble (RU26): Duty cycle = 4.449/4.569 = 0.974, Duty factor = 10 * log( 1/Duty cycle) = 0.12
20MHz Preamble (RU52): Duty cycle = 4.152/4.327 = 0.96, Duty factor = 10 * log( 1/Duty cycle) = 0.18
20MHz Preamble (RU106): Duty cycle = 4.048/4.192 = 0.966, Duty factor = 10 * log( 1/Duty cycle) = 0.15
20MHz Preamble (RU242): Duty cycle = 1.156/1.843 = 0.627, Duty factor = 10 * log( 1/Duty cycle) = 2.03
40MHz Preamble (RU484): Duty cycle = 0.611/1.677 = 0.364, Duty factor = 10 * log( 1/Duty cycle) = 4.38

RBW 10 MHz [T1] MP VEW Marker 1 [T1] RBW 10 MHz [T1] MP VIEW Marker 1 [T1]
VBW 10 WHz 20,07 dBm VB 10 MHz 1635 dBm
_ Ref31d8m At 30d8 SWT2ms 285.000000 us Ref 31 dBm Att 3045 SWTSms 20.000000 us

Ell 3

Offset 11 dB. Detta 2 [T1] Offset 11 d8 Delta 2 [T1]

1 23 0.46 dB 2 R 26908

20 657000000 us ol 1 3 345.000000 us:
Detta 3T1] Defta 3(T1]

0.46 dB 01348

947.000000 us

712.000000 us

e T T T T T T T T T )
[sBurREAU]
Center 2.462 GHz 200 us/ 500 us/
RBW 10 WHz TINPVEW et RBW 10 WHz TOMPVEW et
VBW 10 MHz 14.54 dBm VBW 10 MHz 752 d8m
51 Ref31dBm Att 3048 SWT 15 ms 161.000000 us 41 Ref31dBm Att 3048 SWT 15 ms 2496000 ms
Offset 11 dB Deta 2 [T1] Offset 11 dB Detta 2 [T1]

423dB 27248

5.425000 ms 5.422000 ms.

: Detta 3 [T1] Delta 3 [T1]
0.22d8 2 0.00 B

59 59

T T T T T
Center 2.462 GHz 15 msi

T
Center 2.452 GHz 15ms/

RBW 10 WHz TUNPVEW e i RBW 10 MHz TOMPVEW et
VBW 10 WHz 15.00 dBm VBW 10 MHz 768 d8m
29 Ret31d8m Att 3048 SWT 1S ms 2585000 ms a1 Ref31cBm Att 3008 SWT 15 ms 3765000 ms
Offset 11 dB Deta 2 [T1] Offset 1148 Deta 2 [T1]
02248 17408

5433000 ms 5438000 ms
Delta 3T1]

|
Detta 3T1]

0.2508 2 0.09 4B

5483000 ms 10 5473000 ms

58, 88,

T T
Center 2.462 GHz 15msi Center 2.452 GHz 15ms/
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59

T T
Center 2.412 GHz

T
Tmsi

[eureaul
VERITAS

T T
Center 2.462 GHz

500 us/

[eureau]
VERITAS

BUREAU
VERITAS
RBW 10 Mz TUNPVEW e i RBW 10 MHz TOMPVEW et
VEW 10 WHz 1082 dBm VB 10 lHz 1201 dBm
41 Ret41d8m Att 3098 SWT 1S ms 3968000 ms. 41 Ref 41 0Bm Att 3008 SWT10ms 1136000 ms
Offset21 dB Deta 2 [T1] Offset 21 dB Deta 2 [T1]
26068 33508
4443000 ms 4152000 ms
Deta 3 [T1] Deta 3 [T1]
0.16 8 0.1848
4558000 ms. 4327000 ms
2
10}
-8 T T T T T T -8 T T T T
Center 2.462 GHz 15msi Center 2 462 Gz 1 ms
RBW 10 MHz TUNPVEW ey RBW 10 MHz TOMPVEN ey
VB 10 WHz 16.24 dBm VB 10 HHz 1213 d8m
1 RET4148m Att 3008 SWT 10 ms. £31,000000 us 4 Rere1cBm Aft 3048 SWT 5 ms 1881000 ms:
Offset21 dB Deta 2 [T1] Offset 21 dB Defla 2 [T1]
14008 18788
4048000 ms 1156000 ms
Deta 3 [T1] Deta 3 (T1]
0.40 48 01148
4152000 ms 1843000 ms

40MHz Preamble (RU484)

RBW 10 WHz TIMPVEW ey

VB 10 MHz 574 dBm

41 Ret41dam Att 30 dB SWT 5 ms 1678000 ms
Offset 21 0B Deta 2 [T1]

16408

611000000 us
Deta 3T1]

0.00 08

1677000 ms

T
Center 2.452 Gz

[eurEAU]
VERITAS
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3.5 Description of Support Units

The EUT has been tested as an independent unit together with other necessary accessories or support units.
The following support units or accessories were used to form a representative test configuration during the

tests.
ID Product Brand Model No. Serial No. FCC ID Remarks
A. Laptop DELL E5420 FHNR4S1 NA Provided by Lab
B. Test Tool Qualcomm NA NA NA Supplied by client
C. Adapter PHIHONG PSAA12A-120L6 NA NA Supplied by client
D. Laptop DELL E6230 4BGVYW1 NA Provided by Lab
Note:
1. All power cords of the above support units are non-shielded (1.8m).
ID Descriptions Qty. Length (m) Shielding Cores (Qty.) Remarks
(Yes/No)
1. DC Cable 1 1.3 No 0 Provided by Lab
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3.5.1 Configuration of System under Test

For Conducted Emissions test:

(D) Laptop (B)Test Tool EUT
(1)
(C) Adapter
For other test:
(A) Laptop (B)Test Tool EUT

Under Table

(C) Adapter

Report No.: RF190716E01-6 Page No. 17/ 378 Report Format Version: 6.1.1




3.6 General Description of Applied Standards

The EUT is a RF Product. According to the specifications of the manufacturer, it must comply with the
requirements of the following standards:

FCC Part 15, Subpart C (15.247)
KDB 558074 D01 15.247 Meas Guidance v05r02
KDB 662911 D01 Multiple Transmitter Output v02r01

ANSI C63.10-2013

All test items have been performed and recorded as per the above standards.
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4 Test Types and Results

4.1 Radiated Emission and Bandedge Measurement (Radiated Versus Conducted)

4.1.1 Limits of Radiated Emission and Bandedge Measurement

Radiated emissions which fall in the restricted bands must comply with the radiated emission limits
specified as below table. Other emissions shall be at least 30dB below the highest level of the desired

power:
Frequencies Field Strength Measurement Distance
(MH2) (microvolts/meter) (meters)
0.009 ~ 0.490 2400/F(kHz) 300
0.490 ~ 1.705 24000/F(kHz) 30
1.705 ~ 30.0 30 30
30 ~ 88 100 3
88 ~ 216 150 3
216 ~ 960 200 3
Above 960 500 3
NOTE:
1. The lower limit shall apply at the transition frequencies.
2. Emission level (dBuV/m) = 20 log Emission level (uv/m).
3. For frequencies above 1000MHz, the field strength limits are based on average detector, however, the

peak field strength of any emission shall not exceed the maximum permitted average limits, specified

above by more than 20dB under any condition of modulation.
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4.1.2 Test Instruments

DESCRIPTION & CALIBRATED | CALIBRATED
MANUFACTURER eIPISE Ko, SIERIAL NO) DATE UNTIL

Test Receiver

ESR7 RES ESR7 102026 Apr. 24, 2019 | Apr. 23, 2020
Spectrum Analyzer N9030B MY57141948 May 25, 2019 | May 24, 2020
Keysight

Er,\i?lmp"f'er EMC001340 980142 May 30, 2019 | May 29, 2020
Loop Antenna EM-6879 264 Jan. 22, 2019 | Jan. 21, 2020
Electro-Metrics

RF Cable NA LOOPCAB-001 | Jan. 14, 2019 | Jan. 13, 2020
RF Cable NA LOOPCAB-002 | Jan. 14, 2019 | Jan. 13, 2020
Erl\‘jgmp"f'er EMC330N 980538 Apr. 30, 2019 | Apr. 29, 2020
Trilog Broadband Antenna

SCHWARZBECK VULB9168 9168-0842 Nov. 21, 2018 | Nov. 20, 2019
RF Cable 8D 966-5-1 May 03, 2019 | May 02, 2020
RF Cable 8D 966-5-2 May 03, 2019 | May 02, 2020
RF Cable 8D 966-5-3 May 03, 2019 | May 02, 2020
Fixed attenuator UNAT-5+ PAD-ATT5-02 | Jan. 28,2019 | Jan. 27, 2020
Mini-Circuits

Horn_Antenna

SOHWARZBECK BBHA 9120D 9120D-1819 Nov. 25, 2018 | Nov. 24, 2019
Eﬁ&ﬁmp“f'er EMC12630SE 980509 May 03, 2019 | May 02, 2020
E,'\:A glab'e EMC104-SM-SM-1500 | 180503 May 03, 2019 | May 02, 2020
R oane EMC104-SM-SM-2000 | 180501 May 03, 2019 | May 02, 2020
RE oo EMC104-SM-SM-6000 | 180505 May 03, 2019 | May 02, 2020
Eﬁgmp"f'er EMC184045SE 980387 Jan. 28,2019 | Jan. 27, 2020
Horn_Antenna

SO ARZBECK BBHA 9170 BBHA9170519 | Nov. 25, 2018 | Nov. 24, 2019
RF Cable EMC102-KM-KM-1200 | 160924 Jan. 28, 2019 | Jan. 27, 2020
RF Cable EMC102-KM-KM-1200 | 160925 Jan. 28, 2019 | Jan. 27, 2020
Software ADT Radiated V8.7.08| NA NA NA

Boresight Antenna Tower &

Turn Table MF-7802BS MF780208530 | NA NA

Max-Full

gg‘ESCtr“m Analyzer FSV40 100964 June 04, 2019 | June 03, 2020
Power meter ML2495A 1014008 May 13, 2019 | May 12, 2020
Anritsu

Power sensor MA2411B 0917122 May 13, 2019 | May 12, 2020
Anritsu

Fixed Attenuator MDCS18N-10 MDCS18N-10-01| Apr. 15, 2019 | Apr. 14, 2020
Mini-Circuits

Note:

1. The calibration interval of the above test instruments is 12 months and the calibrations are

traceable to NML/ROC and NIST/USA.

2. The test was performed in 966 Chamber No. 5.

3. Loop antenna was used for all emissions be
4. Tested Date: Sep. 09 to Nov. 09, 2019

low 30 MHz.
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4.1.3 Test Procedures

Following FCC KDB 558074 D01 DTS Meas. Guidance :

Radiated versus Conducted Measurements.

The unwanted emission limits in both the restricted and non-restricted bands are based on antenna-port
conducted measurements in conjunction with cabinet emissions tests are permitted to demonstrate
compliance.

The following steps was performed:

a.

Cabinet emissions measurements. Radiated measurement was performed to ensure that cabinet
emissions are below the emission limits. For the cabinet-emission measurements the antenna was
replaced by a termination matching the nominal impedance of the antenna.

Conducted tests was performed using equipment that matches the nominal impedance of the antenna
assembly used with the EUT

EIRP calculation. A value representative of an upper bound on out-of-band antenna gain (in dBi) shall
be added to the measured antenna-port conducted emission power to compute EIRP within the
specified measurement bandwidth. (For emissions in the restricted bands, additional calculations are
required to convert EIRP to field strength at the specified distance.) The upper bound on antenna gain
for a device with a single RF output shall be selected as the maximum in-band gain of the antenna
across all operating bands or 2 dBi, whichever is greater

EIRP adjustments for multiple outputs. (Follow the procedures specified in FCC KDB Publication
662911)

For all of Radiation emission test
For Radiated emission below 30MHz

e-1.1. The EUT was placed on the top of a rotating table 0.8 meters above the ground at a 3 meter
chamber room. The table was rotated 360 degrees to determine the position of the highest
radiation.

e-1.2. The EUT was set 3 meters away from the interference-receiving antenna, which was mounted on
the top of a variable-height antenna tower.

e-1.3. Parallel, perpendicular, and ground-parallel orientations of the antenna are set to make the
measurement.

e-1.4. For each suspected emission, the EUT was arranged to its worst case and the rotatable table
was turned from 0 degrees to 360 degrees to find the maximum reading.

e-1.5. The test-receiver system was set to Quasi-Peak Detect Function and Specified Bandwidth with
Maximum Hold Mode.

Note:

1. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 9kHz at
frequency below 30MHz.

2. KDB 414788 OATS and Chamber Correlation Justification
-Based on FCC 15.31(f)(2) : measurements may be performed at a distance closer than that
specified in the regulations; however, an attempts should be made to avoid making
measurements in the near field.
-OATs and chamber correlation testing had been performed and chamber measured test result is
the worst case test result.
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For Radiated emission above 30MHz

e-2.1. The EUT was placed on the top of a rotating table 0.8 meters (for 30MHz ~ 1GHz) / 1.5 meters
(for above 1GHz) above the ground at 3 meter chamber room for test. The table was rotated 360
degrees to determine the position of the highest radiation.

e-2.2. The EUT was set 3 meters away from the interference-receiving antenna, which was mounted on
the top of a variable-height antenna tower.

e-2.3. The height of antenna is varied from one meter to four meters above the ground to determine the
maximum value of the field strength. Both horizontal and vertical polarizations of the antenna are
set to make the measurement.

e-2.4. For each suspected emission, the EUT was arranged to its worst case and then the antenna was
tuned to heights from 1 meter to 4 meters and the rotatable table was turned from O degrees to
360 degrees to find the maximum reading.

e-2.5. The test-receiver system was set to quasi-peak detect function and specified bandwidth with
maximum hold mode when the test frequency is below 1 GHz.

e-2.6. The test-receiver system was set to peak and average detects function and specified bandwidth
with maximum hold mode when the test frequency is above 1 GHz. If the peak reading value also
meets average limit, measurement with the average detector is unnecessary.

Note:

1. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 120kHz for
Quasi-peak detection (QP) at frequency below 1GHz.

2. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and the video bandwidth is
3 MHz for Peak detection (PK) at frequency above 1GHz.

3. The resolution bandwidth of test receiver/spectrum analyzer is 1IMHz and the video bandwidth is
= 1/T (Duty cycle < 98%) or 10Hz (Duty cycle = 98%) for Average detection (AV) at frequency
above 1GHz.

4. All modes of operation were investigated and the worst-case emissions are reported.

4.1.4 Deviation from Test Standard

No deviation.
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4.1.5 Test Setup

For radiated configuration:
For Radiated emission below 30MHz

EUT& 3m ,///
Support Units I —
SOCmT

L

Turn Table

e

Ground Plane

Test Receiver

N —

o 0O o0 @

For Radiated emission 30MHz to 1GHz

Ant. Tower 1-4m

Variable

EUT& . 3m \\\
Support Unjts '

-
q?———{j
Turn Table

80cm
omem

Ground Plane

Test Receiver

i
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For Radiated emission above 1GHz

Ant. Tower 1-4m
Variable
EUT& 3m
Support Units | I
Turn Table Absorber J
T T AW, —
150cm MMAAMAA
= T

Ground Plane

Test Receiver

N [ —

o 0 0O
/W] 0 0 0 Gy
For conducted configuration:
SPECTRUM
EUT Attenuator ANALYZER

For the actual test configuration, please refer to the attached file (Test Setup Photo).

4.1.6 EUT Operating Conditions

a. Connected the EUT with the Laptop which is placed on the testing table.
b. Controlling software (QRCT 4.0.00136.0) has been activated to set the EUT under transmission condition
continuously at specific channel frenguency.

4.1.7 Test Results (Radiated Measurement)

Radiated versus Conducted Measurement

[] Conducted measurement X Radiated measurement

For Radiated measurement:

The level of unwanted emissions was measured when radiated by the cabinet or structure of
the equipment with the antenna connector(s) terminated by a specified load (cabinet radiation)

For Conducted measurement:

The level of unwanted emissions was measured as their power in a specified load (conducted

spurious emissions).
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Radiated test was done with 500hm terminator on antenna port

Above 1GHz Data:

802.11b
FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
FREQ. LIMIT MARGIN
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4824.00 37.4 PK 74.0 -36.6 2.19H 148 36.2 1.2
2 4824.00 25.6 AV 54.0 -28.4 2.19H 148 24.4 1.2
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':'\F;ES) LEVEL (dléllljvl\;;rm) M'?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4824.00 38.0 PK 74.0 -36.0 1.84V 242 36.8 1.2
2 4824.00 25.6 AV 54.0 -28.4 1.84V 242 24.4 1.2
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value
4. The other emission levels were very low against the limit.
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FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':;E?) LEVEL (dléllljvl\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4874.00 37.9 PK 74.0 -36.1 2.10H 164 36.7 1.2
2 4874.00 25.6 AV 54.0 -28.4 2.10H 164 24.4 1.2
3 7311.00 43.5 PK 74.0 -30.5 1.53H 325 36.3 7.2
4 7311.00 31.0 AV 54.0 -23.0 1.53H 325 23.8 7.2
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':'\F;E?) LEVEL (dléll':/l\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4874.00 37.6 PK 74.0 -36.4 195V 254 36.4 1.2
2 4874.00 25.6 AV 54.0 -28.4 195V 254 24.4 1.2
3 7311.00 43.0 PK 74.0 -31.0 226V 348 35.8 7.2
4 7311.00 31.0 AV 54.0 -23.0 226V 348 23.8 7.2
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
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FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':;E?) LEVEL (dléllljvl\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4924.00 37.4 PK 74.0 -36.6 1.98H 153 36.1 1.3
2 4924.00 26.4 AV 54.0 -27.6 1.98H 153 25.1 1.3
3 7386.00 43.9 PK 74.0 -30.1 1.64H 336 36.6 7.3
4 7386.00 31.0 AV 54.0 -23.0 1.64H 336 23.7 7.3
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':'\F;E?) LEVEL (dléll':/l\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4924.00 37.2 PK 74.0 -36.8 2.06 V 268 35.9 1.3
2 4924.00 26.3 AV 54.0 -27.7 2.06 V 268 25.0 1.3
3 7386.00 42.6 PK 74.0 -31.4 215V 329 35.3 7.3
4 7386.00 31.0 AV 54.0 -23.0 215V 329 23.7 7.3
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
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FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':;E?) LEVEL (dléllljvl\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4934.00 37.0 PK 74.0 -37.0 2.02H 153 35.7 1.3
2 4934.00 26.0 AV 54.0 -28.0 2.02H 153 24.7 1.3
3 7401.00 44.1 PK 74.0 -29.9 1.63H 324 36.8 7.3
4 7401.00 31.4 AV 54.0 -22.6 1.63H 324 24.1 7.3
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':'\F;E?) LEVEL (dléll':/l\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4934.00 37.2 PK 74.0 -36.8 2.08V 276 35.9 1.3
2 4934.00 26.4 AV 54.0 -27.6 2.08V 276 25.1 1.3
3 7401.00 43.4 PK 74.0 -30.6 218V 325 36.1 7.3
4 7401.00 31.5 AV 54.0 -22.5 218V 325 24.2 7.3
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
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FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':;E?) LEVEL (dléllljvl\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4944.00 37.1 PK 74.0 -36.9 1.99H 139 35.7 1.4
2 4944.00 25.8 AV 54.0 -28.2 1.99H 139 24.4 1.4
3 7416.00 44.1 PK 74.0 -29.9 1.59H 328 36.8 7.3
4 7416.00 31.5AV 54.0 -22.5 1.59H 328 24.2 7.3
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':'\F;E?) LEVEL (dléll':/l\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4944.00 36.8 PK 74.0 -37.2 210V 275 35.4 1.4
2 4944.00 26.3 AV 54.0 -27.7 210V 275 24.9 1.4
3 7416.00 43.7 PK 74.0 -30.3 2.24V 320 36.4 7.3
4 7416.00 32.0 AV 54.0 -22.0 2.24V 320 24.7 7.3
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
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802.11g
FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
FREQ. LIMIT MARGIN
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4824.00 38.3 PK 74.0 -35.7 1.99H 166 37.1 1.2
2 4824.00 25.5 AV 54.0 -28.5 1.99H 166 24.3 1.2
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':;ES) LEVEL (dIE_BIS/I\;I'm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4824.00 38.8 PK 74.0 -35.2 2.06 V 269 37.6 1.2
2 4824.00 25.5 AV 54.0 -28.5 2.06 V 269 24.3 1.2
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value
4. The other emission levels were very low against the limit.
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FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':;E?) LEVEL (dléllljvl\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4834.00 39.0 PK 74.0 -35.0 1.98H 163 37.8 1.2
2 4834.00 26.1 AV 54.0 -27.9 1.98H 163 24.9 1.2
3 7251.00 44.4 PK 74.0 -29.6 1.72H 345 37.3 7.1
4 7251.00 31.1 AV 54.0 -22.9 1.72H 345 24.0 7.1
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':'\F;E?) LEVEL (dléll':/l\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4834.00 39.0 PK 74.0 -35.0 2.06 V 270 37.8 1.2
2 4834.00 26.1 AV 54.0 -27.9 2.06 V 270 24.9 1.2
3 7251.00 43.4 PK 74.0 -30.6 222V 331 36.3 7.1
4 7251.00 31.1 AV 54.0 -22.9 222V 331 24.0 7.1
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.

Report No.: RF190716E01-6 Page No. 31/378 Report Format Version: 6.1.1




[ BUREALU |
VERITAS

FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':;E?) LEVEL (dléllljvl\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4874.00 38.6 PK 74.0 -35.4 1.94H 155 37.4 1.2
2 4874.00 25.7 AV 54.0 -28.3 1.94H 155 24.5 1.2
3 7311.00 44.0 PK 74.0 -30.0 1.70H 350 36.8 7.2
4 7311.00 30.9 AV 54.0 -23.1 1.70H 350 23.7 7.2
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':'\F;E?) LEVEL (dléll':/l\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4874.00 38.5 PK 74.0 -35.5 2.08V 266 37.3 1.2
2 4874.00 25.6 AV 54.0 -28.4 2.08V 266 24.4 1.2
3 7311.00 43.0 PK 74.0 -31.0 218V 328 35.8 7.2
4 7311.00 30.9 AV 54.0 -23.1 218V 328 23.7 7.2
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
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[ BUREALU |
VERITAS

FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':;E?) LEVEL (dléllljvl\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4914.00 38.8 PK 74.0 -35.2 195H 156 375 1.3
2 4914.00 25.9 AV 54.0 -28.1 195H 156 24.6 1.3
3 7371.00 44.2 PK 74.0 -29.8 1.66 H 352 37.0 7.2
4 7371.00 30.9 AV 54.0 -23.1 1.66 H 352 23.7 7.2
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':'\F;E?) LEVEL (dléll':/l\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4914.00 38.4 PK 74.0 -35.6 205V 261 37.1 1.3
2 4914.00 25.4 AV 54.0 -28.6 205V 261 24.1 1.3
3 7371.00 43.3 PK 74.0 -30.7 218V 321 36.1 7.2
4 7371.00 31.2 AV 54.0 -22.8 218V 321 24.0 7.2
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
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[ BUREALU |
VERITAS

FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':;E?) LEVEL (dléllljvl\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4924.00 38.7 PK 74.0 -35.3 191H 166 37.4 1.3
2 4924.00 25.8 AV 54.0 -28.2 191H 166 24.5 1.3
3 7386.00 43.7 PK 74.0 -30.3 1.64H 345 36.4 7.3
4 7386.00 30.6 AV 54.0 -23.4 1.64H 345 23.3 7.3
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':'\F;E?) LEVEL (dléll':/l\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4924.00 39.2 PK 74.0 -34.8 2.09V 259 37.9 1.3
2 4924.00 26.0 AV 54.0 -28.0 2.09V 259 24.7 1.3
3 7386.00 43.6 PK 74.0 -30.4 219V 326 36.3 7.3
4 7386.00 31.2 AV 54.0 -22.8 219V 326 23.9 7.3
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
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[ BUREALU |
VERITAS

FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':;E?) LEVEL (dléllljvl\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4934.00 39.0 PK 74.0 -35.0 195H 179 37.7 1.3
2 4934.00 26.1 AV 54.0 -27.9 195H 179 24.8 1.3
3 7401.00 43.6 PK 74.0 -30.4 1.68H 334 36.3 7.3
4 7401.00 30.7 AV 54.0 -23.3 1.68H 334 23.4 7.3
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':'\F;E?) LEVEL (dléll':/l\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4934.00 39.3 PK 74.0 -34.7 213V 264 38.0 1.3
2 4934.00 26.1 AV 54.0 -27.9 213V 264 24.8 1.3
3 7401.00 44.1 PK 74.0 -29.9 223V 316 36.8 7.3
4 7401.00 31.5 AV 54.0 -22.5 223V 316 24.2 7.3
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
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[ BUREALU |
VERITAS

FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':;E?) LEVEL (dléllljvl\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4944.00 38.1 PK 74.0 -35.9 1.93H 159 36.7 1.4
2 4944.00 25.5 AV 54.0 -28.5 1.93H 159 24.1 1.4
3 7416.00 44.2 PK 74.0 -29.8 1.64H 356 36.9 7.3
4 7416.00 30.8 AV 54.0 -23.2 1.64H 356 23.5 7.3
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':'\F;E?) LEVEL (dléll':/l\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4944.00 39.7 PK 74.0 -34.3 212V 248 38.3 1.4
2 4944.00 26.4 AV 54.0 -27.6 212V 248 25.0 1.4
3 7416.00 43.7 PK 74.0 -30.3 216V 323 36.4 7.3
4 7416.00 31.1 AV 54.0 -22.9 216V 323 23.8 7.3
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
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[ BUREALU |
VERITAS

VHT20
FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
FREQ. LIMIT MARGIN
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4824.00 36.6 PK 74.0 -37.4 1.92H 139 35.4 1.2
2 4824.00 25.9 AV 54.0 -28.1 1.92H 139 24.7 1.2
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':;ES) LEVEL (dIE_BIS/I\;I'm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4824.00 38.4 PK 74.0 -35.6 1.99V 268 37.2 1.2
2 4824.00 26.8 AV 54.0 -27.2 1.99V 268 25.6 1.2
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value
4. The other emission levels were very low against the limit.
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[ BUREALU |
VERITAS

FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':;E?) LEVEL (dléllljvl\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4834.00 37.6 PK 74.0 -36.4 1.92H 162 36.4 1.2
2 4834.00 25.8 AV 54.0 -28.2 1.92H 162 24.6 1.2
3 7251.00 43.3 PK 74.0 -30.7 1.77H 348 36.2 7.1
4 7251.00 31.1 AV 54.0 -22.9 1.77H 348 24.0 7.1
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':'\F;E?) LEVEL (dléll':/l\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4834.00 38.3 PK 74.0 -35.7 2.09V 235 37.1 1.2
2 4834.00 26.2 AV 54.0 -27.8 2.09V 235 25.0 1.2
3 7251.00 45.0 PK 74.0 -29.0 2.24V 303 37.9 7.1
4 7251.00 31.7 AV 54.0 -22.3 2.24V 303 24.6 7.1
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
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[ BUREALU |
VERITAS

FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':;E?) LEVEL (dléllljvl\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4874.00 37.4 PK 74.0 -36.6 190H 167 36.2 1.2
2 4874.00 25.7 AV 54.0 -28.3 190H 167 24.5 1.2
3 7311.00 43.2 PK 74.0 -30.8 1.75H 353 36.0 7.2
4 7311.00 30.7 AV 54.0 -23.3 1.75H 353 23.5 7.2
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':'\F;E?) LEVEL (dléll':/l\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4874.00 38.3 PK 74.0 -35.7 207V 236 37.1 1.2
2 4874.00 26.1 AV 54.0 -27.9 207V 236 24.9 1.2
3 7311.00 44.5 PK 74.0 -29.5 219V 312 37.3 7.2
4 7311.00 31.3 AV 54.0 -22.7 219V 312 24.1 7.2
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
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[ BUREALU |
VERITAS

FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':;E?) LEVEL (dléllljvl\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4914.00 37.5PK 74.0 -36.5 1.94H 158 36.2 1.3
2 4914.00 25.5 AV 54.0 -28.5 1.94H 158 24.2 1.3
3 7371.00 43.1 PK 74.0 -30.9 1.81H 360 35.9 7.2
4 7371.00 30.8 AV 54.0 -23.2 1.81H 360 23.6 7.2
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':'\F;E?) LEVEL (dléll':/l\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4914.00 38.2 PK 74.0 -35.8 205V 229 36.9 1.3
2 4914.00 26.2 AV 54.0 -27.8 205V 229 24.9 1.3
3 7371.00 44.6 PK 74.0 -29.4 225V 320 37.4 7.2
4 7371.00 31.2 AV 54.0 -22.8 225V 320 24.0 7.2
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
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[ BUREALU |
VERITAS

FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':;E?) LEVEL (dléllljvl\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4924.00 39.0 PK 74.0 -35.0 1.94H 158 37.7 1.3
2 4924.00 26.5 AV 54.0 -27.5 1.94H 158 25.2 1.3
3 7386.00 42.9 PK 74.0 -31.1 1.68H 346 35.6 7.3
4 7386.00 31.0 AV 54.0 -23.0 1.68H 346 23.7 7.3
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':'\F;E?) LEVEL (dléll':/l\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4924.00 40.0 PK 74.0 -34.0 207V 260 38.7 1.3
2 4924.00 26.6 AV 54.0 -27.4 207V 260 25.3 1.3
3 7386.00 42.3 PK 74.0 -31.7 221V 313 35.0 7.3
4 7386.00 30.9 AV 54.0 -23.1 221V 313 23.6 7.3
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
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[ BUREALU |
VERITAS

FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':;E?) LEVEL (dléllljvl\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4934.00 38.9 PK 74.0 -35.1 1.97H 144 37.6 1.3
2 4934.00 26.6 AV 54.0 -27.4 1.97H 144 25.3 1.3
3 7401.00 42.6 PK 74.0 -31.4 1.63H 335 35.3 7.3
4 7401.00 30.7 AV 54.0 -23.3 1.63H 335 23.4 7.3
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':'\F;E?) LEVEL (dléll':/l\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4934.00 40.1 PK 74.0 -33.9 211V 249 38.8 1.3
2 4934.00 26.7 AV 54.0 -27.3 211V 249 25.4 1.3
3 7401.00 42.3 PK 74.0 -31.7 222V 326 35.0 7.3
4 7401.00 30.7 AV 54.0 -23.3 222V 326 23.4 7.3
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
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[ BUREALU |
VERITAS

FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':;E?) LEVEL (dléllljvl\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4944.00 38.3 PK 74.0 -35.7 2.02H 132 36.9 1.4
2 4944.00 26.2 AV 54.0 -27.8 2.02H 132 24.8 1.4
3 7416.00 42.4 PK 74.0 -31.6 1.62H 322 35.1 7.3
4 7416.00 30.5 AV 54.0 -23.5 1.62H 322 23.2 7.3
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':'\F;E?) LEVEL (dléll':/l\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4944.00 39.7 PK 74.0 -34.3 214V 249 38.3 1.4
2 4944.00 26.4 AV 54.0 -27.6 214V 249 25.0 1.4
3 7416.00 42.1 PK 74.0 -31.9 226V 314 34.8 7.3
4 7416.00 30.7 AV 54.0 -23.3 226V 314 23.4 7.3
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
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[ BUREALU |
VERITAS

VHT40
FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

EMISSION ANTENNA TABLE RAW CORRECTION
FREQ. LIMIT MARGIN
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4844.00 37.7 PK 74.0 -36.3 1.85H 160 36.5 1.2
2 4844.00 25.9 AV 54.0 -28.1 1.85H 160 24.7 1.2
3 7266.00 43.0 PK 74.0 -31.0 165H 352 35.9 7.1
4 7266.00 30.7 AV 54.0 -23.3 165H 352 23.6 7.1
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4844.00 38.6 PK 74.0 -35.4 210V 263 37.4 1.2
2 4844.00 26.4 AV 54.0 -27.6 210V 263 25.2 1.2
3 7266.00 44.8 PK 74.0 -29.2 218V 317 37.7 7.1
4 7266.00 31.2 AV 54.0 -22.8 218V 317 24.1 7.1
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value
4. The other emission levels were very low against the limit.
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[ BUREALU |
VERITAS

FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':;E?) LEVEL (dléllljvl\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4854.00 37.7 PK 74.0 -36.3 1.86H 158 36.6 1.1
2 4854.00 25.6 AV 54.0 -28.4 1.86H 158 24.5 1.1
3 7281.00 42.9 PK 74.0 -31.1 1.62H 345 35.7 7.2
4 7281.00 30.6 AV 54.0 -23.4 1.62H 345 23.4 7.2
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':'\F;E?) LEVEL (dléll':/l\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4854.00 39.0 PK 74.0 -35.0 207V 267 37.9 1.1
2 4854.00 26.9 AV 54.0 -27.1 207V 267 25.8 1.1
3 7281.00 44.6 PK 74.0 -29.4 222V 327 37.4 7.2
4 7281.00 30.8 AV 54.0 -23.2 222V 327 23.6 7.2
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
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[ BUREALU |
VERITAS

FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':;E?) LEVEL (dléllljvl\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4874.00 37.6 PK 74.0 -36.4 1.89H 159 36.4 1.2
2 4874.00 26.0 AV 54.0 -28.0 1.89H 159 24.8 1.2
3 7311.00 43.4 PK 74.0 -30.6 1.69H 360 36.2 7.2
4 7311.00 31.0 AV 54.0 -23.0 1.69H 360 23.8 7.2
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':'\F;E?) LEVEL (dléll':/l\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4874.00 38.3 PK 74.0 -35.7 210V 249 37.1 1.2
2 4874.00 26.3 AV 54.0 -27.7 210V 249 25.1 1.2
3 7311.00 44.5 PK 74.0 -29.5 221V 311 37.3 7.2
4 7311.00 31.0 AV 54.0 -23.0 221V 311 23.8 7.2
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
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[ BUREALU |
VERITAS

FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':;E?) LEVEL (dléllljvl\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4894.00 37.5PK 74.0 -36.5 191H 162 36.2 1.3
2 4894.00 25.9 AV 54.0 -28.1 191H 162 24.6 1.3
3 7341.00 43.4 PK 74.0 -30.6 1.63H 360 36.2 7.2
4 7341.00 30.8 AV 54.0 -23.2 1.63H 360 23.6 7.2
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':'\F;E?) LEVEL (dléll':/l\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4894.00 38.6 PK 74.0 -35.4 2.06 V 261 37.3 1.3
2 4894.00 26.5 AV 54.0 -27.5 2.06 V 261 25.2 1.3
3 7341.00 44.7 PK 74.0 -29.3 215V 316 375 7.2
4 7341.00 31.0 AV 54.0 -23.0 215V 316 23.8 7.2
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
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[ BUREALU |
VERITAS

FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':;E?) LEVEL (dléllljvl\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4904.00 38.0 PK 74.0 -36.0 191H 152 36.7 1.3
2 4904.00 26.2 AV 54.0 -27.8 191H 152 24.9 1.3
3 7356.00 43.7 PK 74.0 -30.3 1.70H 350 36.5 7.2
4 7356.00 31.3 AV 54.0 -22.7 1.70H 350 24.1 7.2
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':'\F;E?) LEVEL (dléll':/l\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4904.00 38.4 PK 74.0 -35.6 214V 254 37.1 1.3
2 4904.00 26.6 AV 54.0 -27.4 214V 254 25.3 1.3
3 7356.00 44.2 PK 74.0 -29.8 222V 296 37.0 7.2
4 7356.00 30.7 AV 54.0 -23.3 222V 296 23.5 7.2
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
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[ BUREALU |
VERITAS

FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':;E?) LEVEL (dléllljvl\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4914.00 38.0 PK 74.0 -36.0 191H 152 36.7 1.3
2 4914.00 26.2 AV 54.0 -27.8 191H 152 24.9 1.3
3 7371.00 43.7 PK 74.0 -30.3 1.70H 350 36.5 7.2
4 7371.00 31.3 AV 54.0 -22.7 1.70H 350 24.1 7.2
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':'\F;E?) LEVEL (dléll':/l\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4914.00 38.4 PK 74.0 -35.6 214V 254 37.1 1.3
2 4914.00 26.6 AV 54.0 -27.4 214V 254 25.3 1.3
3 7371.00 44.2 PK 74.0 -29.8 222V 296 37.0 7.2
4 7371.00 30.7 AV 54.0 -23.3 222V 296 23.5 7.2
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.

Report No.: RF190716E01-6 Page No. 49/ 378 Report Format Version: 6.1.1




[ BUREALU |
VERITAS

FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':;E?) LEVEL (dléllljvl\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4924.00 39.9 PK 74.0 -34.1 1.92H 144 38.6 1.3
2 4924.00 26.2 AV 54.0 -27.8 1.92H 144 24.9 1.3
3 7386.00 42.8 PK 74.0 -31.2 1.73H 354 355 7.3
4 7386.00 31.2 AV 54.0 -22.8 1.73H 354 23.9 7.3
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':'\F;E?) LEVEL (dléll':/l\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4924.00 39.4 PK 74.0 -34.6 2.09V 244 38.1 1.3
2 4924.00 26.3 AV 54.0 -27.7 2.09V 244 25.0 1.3
3 7386.00 43.0 PK 74.0 -31.0 222V 328 35.7 7.3
4 7386.00 31.1 AV 54.0 -22.9 222V 328 23.8 7.3
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
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[ BUREALU |
VERITAS

802.11ax (HE20)

CHANNEL

TX Channel 1

FREQUENCY RANGE |1GHz ~ 25GHz

DETECTOR
FUNCTION

Peak (PK)
Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

EMISSION ANTENNA TABLE RAW CORRECTION
FREQ. LIMIT MARGIN
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4824.00 38.7 PK 74.0 -35.3 1.92H 156 375 1.2
4824.00 26.0 AV 54.0 -28.0 1.92H 156 24.8 1.2
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4824.00 38.8 PK 74.0 -35.2 2.09V 280 37.6 1.2
2 4824.00 25.7 AV 54.0 -28.3 2.09V 280 245 1.2
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value
4. The other emission levels were very low against the limit.

Report No.: RF190716E01-6
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[ BUREALU |
VERITAS

FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':;E?) LEVEL (dléllljvl\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4834.00 38.7 PK 74.0 -35.3 1.92H 156 375 1.2
2 4834.00 26.2 AV 54.0 -27.8 1.92H 156 25.0 1.2
3 7251.00 44.0 PK 74.0 -30.0 1.65H 355 36.9 7.1
4 7251.00 31.4 AV 54.0 -22.6 1.65H 355 24.3 7.1
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':'\F;E?) LEVEL (dléll':/l\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4834.00 38.8 PK 74.0 -35.2 212V 281 37.6 1.2
2 4834.00 25.7 AV 54.0 -28.3 212V 281 24.5 1.2
3 7251.00 42.1 PK 74.0 -31.9 223V 305 35.0 7.1
4 7251.00 31.0 AV 54.0 -23.0 223V 305 23.9 7.1
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
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[ BUREALU |
VERITAS

FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':;E?) LEVEL (dléllljvl\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4874.00 38.0 PK 74.0 -36.0 1.97H 132 36.8 1.2
2 4874.00 25.8 AV 54.0 -28.2 1.97H 132 24.6 1.2
3 7311.00 43.7 PK 74.0 -30.3 1.72H 338 36.5 7.2
4 7311.00 31.5AV 54.0 -22.5 1.72H 338 24.3 7.2
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':'\F;E?) LEVEL (dléll':/l\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4874.00 38.5 PK 74.0 -35.5 219V 250 37.3 1.2
2 4874.00 25.9 AV 54.0 -28.1 219V 250 24.7 1.2
3 7311.00 43.0 PK 74.0 -31.0 226V 325 35.8 7.2
4 7311.00 31.2 AV 54.0 -22.8 226V 325 24.0 7.2
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
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[ BUREALU |
VERITAS

FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':;E?) LEVEL (dléllljvl\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4914.00 38.2 PK 74.0 -35.8 195H 130 36.9 1.3
2 4914.00 25.7 AV 54.0 -28.3 195H 130 24.4 1.3
3 7371.00 43.4 PK 74.0 -30.6 1.76 H 339 36.2 7.2
4 7371.00 31.3 AV 54.0 -22.7 1.76 H 339 24.1 7.2
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':'\F;E?) LEVEL (dléll':/l\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4914.00 38.9 PK 74.0 -35.1 220V 243 37.6 1.3
2 4914.00 26.0 AV 54.0 -28.0 220V 243 24.7 1.3
3 7371.00 42.5 PK 74.0 -31.5 230V 330 35.3 7.2
4 7371.00 30.7 AV 54.0 -23.3 230V 330 23.5 7.2
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
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[ BUREALU |
VERITAS

FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':;E?) LEVEL (dléllljvl\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4924.00 38.6 PK 74.0 -35.4 190H 134 37.3 1.3
2 4924.00 26.1 AV 54.0 -27.9 190H 134 24.8 1.3
3 7386.00 43.0 PK 74.0 -31.0 1.77H 345 35.7 7.3
4 7386.00 30.8 AV 54.0 -23.2 1.77H 345 23.5 7.3
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':'\F;E?) LEVEL (dléll':/l\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4924.00 38.8 PK 74.0 -35.2 218V 265 375 1.3
2 4924.00 26.2 AV 54.0 -27.8 218V 265 24.9 1.3
3 7386.00 42.6 PK 74.0 -31.4 2.24V 307 35.3 7.3
4 7386.00 30.9 AV 54.0 -23.1 2.24V 307 23.6 7.3
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
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[ BUREALU |
VERITAS

FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':;E?) LEVEL (dléllljvl\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4934.00 38.6 PK 74.0 -35.4 1.92H 135 37.3 1.3
2 4934.00 26.0 AV 54.0 -28.0 1.92H 135 24.7 1.3
3 7401.00 42.9 PK 74.0 -31.1 1.78 H 334 35.6 7.3
4 7401.00 30.9 AV 54.0 -23.1 1.78 H 334 23.6 7.3
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':'\F;E?) LEVEL (dléll':/l\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4934.00 39.0 PK 74.0 -35.0 217V 266 37.7 1.3
2 4934.00 26.1 AV 54.0 -27.9 217V 266 24.8 1.3
3 7401.00 42.7 PK 74.0 -31.3 227V 316 35.4 7.3
4 7401.00 31.1 AV 54.0 -22.9 227V 316 23.8 7.3
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
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[ BUREALU |
VERITAS

FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':;E?) LEVEL (dléllljvl\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4944.00 39.3 PK 74.0 -34.7 1.94H 132 37.9 1.4
2 4944.00 26.4 AV 54.0 -27.6 1.94H 132 25.0 1.4
3 7416.00 43.1 PK 74.0 -30.9 1.82H 323 35.8 7.3
4 7416.00 31.2 AV 54.0 -22.8 1.82H 323 23.9 7.3
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':'\F;E?) LEVEL (dléll':/l\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4944.00 39.1 PK 74.0 -34.9 221V 278 37.7 1.4
2 4944.00 26.0 AV 54.0 -28.0 221V 278 24.6 1.4
3 7416.00 42.8 PK 74.0 -31.2 229V 324 355 7.3
4 7416.00 31.0 AV 54.0 -23.0 229V 324 23.7 7.3
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
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[ BUREALU |
VERITAS

802.11ax (HE40)

CHANNEL

TX Channel 3

FREQUENCY RANGE

1GHz ~ 25GHz

DETECTOR
FUNCTION

Peak (PK)
Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

EMISSION ANTENNA TABLE RAW CORRECTION
FREQ. LIMIT MARGIN
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4844.00 38.6 PK 74.0 -35.4 1.99H 153 37.4 1.2
2 4844.00 26.4 AV 54.0 -27.6 1.99H 153 25.2 1.2
3 7266.00 43.1 PK 74.0 -30.9 1.71H 355 36.0 7.1
4 7266.00 30.6 AV 54.0 -234 1.71H 355 23.5 7.1
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4844.00 38.5 PK 74.0 -35.5 2.08 V 250 37.3 1.2
2 4844.00 25.5 AV 54.0 -28.5 2.08 V 250 243 1.2
3 7266.00 43.1 PK 74.0 -30.9 226V 323 36.0 7.1
4 7266.00 31.5 AV 54.0 -22.5 226V 323 24.4 7.1
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value
4. The other emission levels were very low against the limit.

Report No.: RF190716E01-6
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[ BUREALU |
VERITAS

FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':;E?) LEVEL (dléllljvl\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4854.00 38.0 PK 74.0 -36.0 1.85H 171 36.9 1.1
2 4854.00 26.0 AV 54.0 -28.0 1.85H 171 24.9 1.1
3 7281.00 42.7 PK 74.0 -31.3 1.79H 360 355 7.2
4 7281.00 31.1 AV 54.0 -22.9 1.79H 360 23.9 7.2
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':'\F;E?) LEVEL (dléll':/l\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4854.00 38.2 PK 74.0 -35.8 212V 251 37.1 1.1
2 4854.00 25.6 AV 54.0 -28.4 212V 251 24.5 1.1
3 7281.00 43.6 PK 74.0 -30.4 226V 317 36.4 7.2
4 7281.00 31.4 AV 54.0 -22.6 226V 317 24.2 7.2
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
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[ BUREALU |
VERITAS

FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':;E?) LEVEL (dléllljvl\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4874.00 38.0 PK 74.0 -36.0 190H 156 36.8 1.2
2 4874.00 25.9 AV 54.0 -28.1 190H 156 24.7 1.2
3 7311.00 42.5 PK 74.0 -31.5 1.73H 358 35.3 7.2
4 7311.00 31.1 AV 54.0 -22.9 1.73H 358 23.9 7.2
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':'\F;E?) LEVEL (dléll':/l\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4874.00 38.2 PK 74.0 -35.8 2.09V 254 37.0 1.2
2 4874.00 25.8 AV 54.0 -28.2 2.09V 254 24.6 1.2
3 7311.00 43.0 PK 74.0 -31.0 221V 324 35.8 7.2
4 7311.00 31.0 AV 54.0 -23.0 221V 324 23.8 7.2
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
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[ BUREALU |
VERITAS

FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':;E?) LEVEL (dléllljvl\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4894.00 38.4 PK 74.0 -35.6 1.92H 126 37.1 1.3
2 4894.00 26.0 AV 54.0 -28.0 1.92H 126 24.7 1.3
3 7341.00 43.7 PK 74.0 -30.3 1.70H 327 36.5 7.2
4 7341.00 31.2 AV 54.0 -22.8 1.70H 327 24.0 7.2
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':'\F;E?) LEVEL (dléll':/l\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4894.00 38.1 PK 74.0 -35.9 213V 280 36.8 1.3
2 4894.00 25.5 AV 54.0 -28.5 213V 280 24.2 1.3
3 7341.00 41.9 PK 74.0 -32.1 223V 309 34.7 7.2
4 7341.00 30.5 AV 54.0 -23.5 223V 309 23.3 7.2
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
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FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':;E?) LEVEL (dléllljvl\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4904.00 38.2 PK 74.0 -35.8 1.94H 131 36.9 1.3
2 4904.00 25.6 AV 54.0 -28.4 1.94H 131 24.3 1.3
3 7356.00 43.3 PK 74.0 -30.7 1.71H 335 36.1 7.2
4 7356.00 30.9 AV 54.0 -23.1 1.71H 335 23.7 7.2
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':'\F;E?) LEVEL (dléll':/l\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4904.00 39.0 PK 74.0 -35.0 215V 253 37.7 1.3
2 4904.00 25.9 AV 54.0 -28.1 215V 253 24.6 1.3
3 7356.00 42.6 PK 74.0 -31.4 217V 307 35.4 7.2
4 7356.00 31.0 AV 54.0 -23.0 217V 307 23.8 7.2
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
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[ BUREALU |
VERITAS

FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':;E?) LEVEL (dléllljvl\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4914.00 39.4 PK 74.0 -34.6 195H 141 38.1 1.3
2 4914.00 26.1 AV 54.0 -27.9 195H 141 24.8 1.3
3 7371.00 42.8 PK 74.0 -31.2 1.70H 360 35.6 7.2
4 7371.00 30.8 AV 54.0 -23.2 1.70H 360 23.6 7.2
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':'\F;E?) LEVEL (dléll':/l\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4914.00 37.3 PK 74.0 -36.7 211V 234 36.0 1.3
2 4914.00 25.4 AV 54.0 -28.6 211V 234 24.1 1.3
3 7371.00 42.9 PK 74.0 -31.1 216V 337 35.7 7.2
4 7371.00 31.2 AV 54.0 -22.8 216V 337 24.0 7.2
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
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FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':;E?) LEVEL (dléllljvl\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4924.00 38.3 PK 74.0 -35.7 195H 141 37.0 1.3
2 4924.00 25.9 AV 54.0 -28.1 195H 141 24.6 1.3
3 7386.00 43.3 PK 74.0 -30.7 1.76 H 343 36.0 7.3
4 7386.00 31.0 AV 54.0 -23.0 1.76 H 343 23.7 7.3
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':'\F;E?) LEVEL (dléll':/l\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4924.00 38.6 PK 74.0 -35.4 213V 266 37.3 1.3
2 4924.00 25.8 AV 54.0 -28.2 213V 266 24.5 1.3
3 7386.00 42.7 PK 74.0 -31.3 222V 313 35.4 7.3
4 7386.00 31.0 AV 54.0 -23.0 222V 313 23.7 7.3
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
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20MHz Preamble
RU26

CHANNEL

TX Channel 1

FREQUENCY RANGE |1GHz ~ 25GHz

DETECTOR
FUNCTION

Peak (PK)
Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

EMISSION ANTENNA TABLE RAW CORRECTION
FREQ. LIMIT MARGIN
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4824.00 37.9 PK 74.0 -36.1 2.50H 256 36.7 1.2
2 4824.00 27.1 AV 54.0 -26.9 250 H 256 25.9 1.2
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) (@B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4824.00 37.7 PK 74.0 -36.3 251V 273 36.5 1.2
2 4824.00 26.1 AV 54.0 -27.9 251V 273 24.9 1.2
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value
4. The other emission levels were very low against the limit.
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FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':;E?) LEVEL (dléllljvl\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4834.00 37.0 PK 74.0 -37.0 1.23H 275 35.8 1.2
2 4834.00 26.6 AV 54.0 -27.4 1.23H 275 25.4 1.2
3 7251.00 43.4 PK 74.0 -30.6 2.40H 261 36.3 7.1
4 7251.00 33.0AV 54.0 -21.0 2.40H 261 25.9 7.1
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':'\F;E?) LEVEL (dléll':/l\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4834.00 37.4 PK 74.0 -36.6 1.27V 296 36.2 1.2
2 4834.00 27.0 AV 54.0 -27.0 1.27V 296 25.8 1.2
3 7251.00 43.1 PK 74.0 -30.9 2.34V 337 36.0 7.1
4 7251.00 32.6 AV 54.0 -21.4 2.34V 337 25.5 7.1
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
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FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':;E?) LEVEL (dléllljvl\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4874.00 36.8 PK 74.0 -37.2 1.66 H 171 35.6 1.2
2 4874.00 27.0 AV 54.0 -27.0 1.66 H 171 25.8 1.2
3 7311.00 44.8 PK 74.0 -29.2 1.12H 67 37.6 7.2
4 7311.00 32.1 AV 54.0 -21.9 1.12H 67 24.9 7.2
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':'\F;E?) LEVEL (dléll':/l\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4874.00 38.8 PK 74.0 -35.2 1.15V 124 37.6 1.2
2 4874.00 26.1 AV 54.0 -27.9 1.15V 124 24.9 1.2
3 7311.00 44.1 PK 74.0 -29.9 1.67V 18 36.9 7.2
4 7311.00 33.1 AV 54.0 -20.9 1.67V 18 25.9 7.2
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
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FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':;E?) LEVEL (dléllljvl\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4914.00 37.3 PK 74.0 -36.7 1.03H 9 36.0 1.3
2 4914.00 27.0 AV 54.0 -27.0 1.03H 9 25.7 1.3
3 7371.00 43.1 PK 74.0 -30.9 2.18H 267 35.9 7.2
4 7371.00 32.2 AV 54.0 -21.8 2.18H 267 25.0 7.2
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':'\F;E?) LEVEL (dléll':/l\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4914.00 38.4 PK 74.0 -35.6 1.79V 27 37.1 1.3
2 4914.00 26.6 AV 54.0 -27.4 1.79V 27 25.3 1.3
3 7371.00 44.5 PK 74.0 -29.5 196V 200 37.3 7.2
4 7371.00 33.3 AV 54.0 -20.7 196V 200 26.1 7.2
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
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FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':;E?) LEVEL (dléllljvl\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4924.00 37.7 PK 74.0 -36.3 2.67H 178 36.4 1.3
2 4924.00 26.9 AV 54.0 -27.1 2.67H 178 25.6 1.3
3 7386.00 43.5 PK 74.0 -30.5 1.47H 14 36.2 7.3
4 7386.00 32.1 AV 54.0 -21.9 1.47H 14 24.8 7.3
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':'\F;E?) LEVEL (dléll':/l\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4924.00 37.9 PK 74.0 -36.1 1.54V 174 36.6 1.3
2 4924.00 27.4 AV 54.0 -26.6 1.54V 174 26.1 1.3
3 7386.00 42.5 PK 74.0 -31.5 210V 312 35.2 7.3
4 7386.00 33.4 AV 54.0 -20.6 210V 312 26.1 7.3
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.

Report No.: RF190716E01-6 Page No. 69/ 378 Report Format Version: 6.1.1
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FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':;E?) LEVEL (dléllljvl\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4934.00 38.6 PK 74.0 -35.4 1.85H 36 37.3 1.3
2 4934.00 26.7 AV 54.0 -27.3 1.85H 36 25.4 1.3
3 7401.00 42.9 PK 74.0 -31.1 1.01H 61 35.6 7.3
4 7401.00 33.0AV 54.0 -21.0 1.01H 61 25.7 7.3
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':'\F;E?) LEVEL (dléll':/l\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4934.00 38.3 PK 74.0 -35.7 2.28V 63 37.0 1.3
2 4934.00 27.1 AV 54.0 -26.9 2.28V 63 25.8 1.3
3 7401.00 42.6 PK 74.0 -31.4 1.26 V 185 35.3 7.3
4 7401.00 26.9 AV 54.0 -27.1 1.26 V 185 19.6 7.3
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
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FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':;E?) LEVEL (dléllljvl\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4944.00 36.6 PK 74.0 -37.4 2.00H 5 35.2 1.4
2 4944.00 26.8 AV 54.0 -27.2 2.00H 5 25.4 1.4
3 7416.00 43.7 PK 74.0 -30.3 2.24H 54 36.4 7.3
4 7416.00 31.8 AV 54.0 -22.2 2.24H 54 24.5 7.3
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':'\F;E?) LEVEL (dléll':/l\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4944.00 37.5PK 74.0 -36.5 2.02V 85 36.1 1.4
2 4944.00 27.1 AV 54.0 -26.9 2.02V 85 25.7 1.4
3 7416.00 44.3 PK 74.0 -29.7 1.37V 28 37.0 7.3
4 7416.00 33.9 AV 54.0 -20.1 1.37V 28 26.6 7.3
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit.
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20MHz Preamble
RU242

CHANNEL

TX Channel 1

FREQUENCY RANGE |1GHz ~ 25GHz

DETECTOR
FUNCTION

Peak (PK)
Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

EMISSION ANTENNA TABLE RAW CORRECTION
FREQ. LIMIT MARGIN
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4824.00 37.7 PK 74.0 -36.3 1.18H 168 36.5 1.2
2 4824.00 26.5 AV 54.0 -27.5 1.18H 168 25.3 1.2
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':'\F;ES) LEVEL (dléllljvl\;rm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 4824.00 38.1 PK 74.0 -35.9 1.74V 143 36.9 1.2
2 4824.00 26.3 AV 54.0 -27.7 174V 143 25.1 1.2
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value
4. The other emission levels were very low against the limit.
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